
28
104025

ILLUSTRATED
PARTS

BREAKDOWN
SVYD18P

4

20

10

11

12  

20

7

20

20

5

6

9

8

15

14

16
18

2
17

13

22

20

18

3
19-2

19-1
19

17

1

21



29
104025

PARTS LIST
SVYD18P

This list contains replaceable parts used in your heater. When ordering parts,
follow the instructions listed under Replacement Parts on page 26 of this manual.

KEY PART
NO. NO. DESCRIPTION QTY.

1 104026-01 Stove Log 1
2 098276-01 Hex Head Plug, 1/8" NPT 1
3 098249-01 Nut, M5 2
4 102776-05CK Painted Base Assembly 1
5 102844-02 Lower Bracket 1
6 102966-02 Upper Bracket 1
7 098867-10 Gas Regulator 1
8 102798-01 Inlet Tube 1
9 102779-04 Outlet Burner Tube 1
10 099056-19 Burner Orifice Injector 1
11 102843-01 Burner Clip 1
12 102980-01 Burner 1
13 102568-08 Control Valve 1
14 098508-01 Valve Retainer Nut 1
15 099393-03 Control Knob 1
16 102445-01 Piezo Ignitor 1
17 099387-08 Pilot Tube 1
18 098271-07 Ignitor Cable 1
19 099059-02 ODS Pilot 1
  19-1 098594-01 Ignitor Electrode 1
  19-2 098593-01 Thermocouple 1
20 M11084-38 Screw, Hex Head (#8-18 x .38) 15
21 098325-01 Roll Pin 1
22 098462-04 Control Rod Assembly 1
23 104055-01CK Extension Base 1

PARTS AVAILABLE — NOT SHOWN

100563-01 Warning Plate 1
101055-02 Lighting Instructions Plate 1
100565-01 Warning Plate Fastener 1
101449-06 Control Position Decal 1
M12461-71 Screw, Hex Head #10-24 x .50 - Mounting 4
NPC-3C Hex Nut, #10-24 - Mounting 4
101416-36 Information Video 1



30
104025

ILLUSTRATED
PARTS

BREAKDOWN
SCIVFC, SCIVFB,
SCIVFG, SCIVFR

1

2

5

11

7-4

6

55

7-1

7-2

5

4

7-3



31
104025

PARTS LIST
SCIVFC, SCIVFB,
SCIVFG, SCIVFR

This list contains replaceable parts used in your heater. When ordering parts,
follow the instructions listed under Replacement Parts on page 26 of this manual.

KEY PART
NO. NO. DESCRIPTION QTY.

1 104171-01 Top Grate with Screen (Black Only) 1
2 104172-01 Stove Back Panel (Black Only) 1
3 104173-01 Bottom Door (Charcoal) 1

104173-02 Bottom Door (Azure Blue) 1
104173-03 Bottom Door (Hunter Green) 1
104173-04 Bottom Door (Burgundy Red) 1

4 104174-01 Stove Dropped Bottom 1
5 104175-01 One Leg (Charcoal) (4 Total Per Stove) 1

104175-02 One Leg (Azure Blue) (4 Total Per Stove) 1
104175-03 One Leg (Hunter Green) (4 Total Per Stove) 1
104175-04 One Leg (Burgundy Red) (4 Total Per Stove) 1

6 104176-01 Leg Leveler Bolt M8 x 1.25 - 55mm Long
    (4 Total Per Stove) 1

7 104177-01 Hardware Kit 1
  7-1      * Door Hinge Step Bolt With Shoulder (1 Per Unit) 1
  7-2      * Door Catch Bolt M8 x 1.25 - 55mm Long

    With Two M8 Hex Nuts (1 Per Unit) 1
  7-3      * Bottom Floor Bolts M6 x 1 - 25mm Long With

    Flat Washer And Lock Washer (4 Per Unit) 1
  7-4      * Leg Bolts M6 x 1.25 - 20mm Long With Flat

    Washer And Lock Washer (4 Per Unit) 1
11 104178-01 Back Panel Bolts M6 x 1 - 20mm Long With Flat

    Washer And Lock Washer (6 Per Unit) 1

PARTS AVAILABLE — NOT SHOWN

104108-01 Touch-up Spray Paint 12 oz Can (Charcoal) 1
104108-02 Touch-up Spray Paint 12 oz Can (Azure Blue) 1
104108-03 Touch-up Spray Paint 12 oz Can (Hunter Green) 1
104108-04 Touch-up Spray Paint 12 oz Can (Burgundy Red) 1

* Included In Hardware Kit




